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Applicant : SHENZHEN JIUHU TECHNOLOGY CO.,LTD

Floor 4, Building E, No.10 HuanGuan South Road, GuanLan JunLong Community,
ShenZhen

Address

Name of sample :  Wireless Headset
Receiving Date : Aug. 10,2022

Test Date : Aug. 10, 2022-Aug. 15, 2022

Test Address . No.47-3, Industrial Road, Zhushan, Dalong Street, Panyu District,
Guangzhou, Guangdong, China

Test Method(s) * Please refer to“Test Results”
Testing Item(s) ~ : py,_Cd, Hg, Cr (VI), PBBs, PBDEs, DEHP, DBP, BBP, DIBP

Decision Basis : RoHS Directive-2011/65/EU and Amendment (EU) 2015/863

Conclusion : Pass

Signed for and on behalf of
Shenzhen United Testing Technology Co.,Ltd

Oct. 10, 2022

Issue Date
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1. Conclusion

This sample(s) was tested according to applicant requirements. According to the test results, the
conclusions are as follows:

Test Item(s) Testing Standard(s) Decision Basis Conclusion
(Pb), (Cd), (Hg), (Cr), (Br) IEC62321-3-1:2013 Pass
H IEC 62321-4:2013 p
(He) +A1:2017 ass
RoHS
(Pb), (Cd) IEC 62321-5:2013 Directive-2011/65/EU Pass
(PBBs), (PBDEs) IEC 62321-6:2015 | and Amendment (EU) | p,
IEC 62321-7-1:2015 2015368
I - = .
Crivh IEC 62321-7-2:2017 Pasg
(DEHP), (DBP), (BBP), (DIBP) | IEC 62321-8:2017 Pass

2. Sample information(s)
The following information of sample(s) was/were submitted and identified by applicant:

Product Model * X10S, JH-TWS30
Manufacturer * SHENZHEN JIUHU TECHNOLOGY CO.,LTD

This document cannot be reproduced except in full, without the prior written approval of the Company. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested. To check the authenticity of testing report, please contact us.
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3. Test Part Description
The sample(s) was/were disassembled according to IEC 62321-2:2021.
No. Description Material

MO001 Silver grey metal (USB) Metal
MO002 White plastic Polymer
MO003 Silver pins Metal
MO004 Black PCB Composite material
MO005 Resonator Composite material
MO006 White LED light Composite material
MO007 Black resistor patch Composite material
MO008 Black IC Composite material
MO009 Brown capacitor patch Composite material
MO10 Black diode Composite material
MO11 Black triode Composite material
MO12 Grey black capacitor patch Composite material
MO013 Black plastic Polymer
MO014 Yellow plastic Polymer
MO15 Silver pins Metal
MO16 Black wire (thick) Polymer
MO017 Black wire (thin) Polymer
MO18 Silver grey wire core Metal
MO19 Green PCB Composite material
MO020 Black plastic buttons Polymer
MO021 Silver grey metal Metal
MO022 Black heat shrink film Polymer

Notes:

1.This table is used to identify each test part of the Sample. Different descriptions in the "Description”
column are only used to distinguish each test part. "Material" column are only gives a simple Description of
the material of each test part, which does not mean that this is the result of a material identification.

2.The test articles (parts/material) is specified by the applicant.

This document cannot be reproduced except in full, without the prior written approval of the Company. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested. To check the authenticity of testing report, please contact us.
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4. Test Results
4.1 The method detection limit (MDL, mg/kg) for each element is as follows:

Test Item(s) (Pb) (Cd) (Hg) (Cr) (Br)

MDL 10 10 10 10 20

The screening range of XRF for each element in different materials is as follows (mg/kg):

Element Polymers Metals Composite material
(Pb) BL<(700-38)<X<< BL<(700-36)<X<< BL<(500-38) <X <
(1300+38)<OL (1300+35)<OL (1500+34)<OL
BL<(70-38)<X<
BL<(70-30)<X<<(130+36)<OL MDL <X <(150+38)<OL
(Cd) <(70-39) (130+36)<0 (130+38)<OL (150+36)<0O
(Hg) BL<(700-38)<X<< BL<(700-36)<X<< BL<(500-38) <X <
& (1300+38)<OL (1300+35)<OL (1500+34)<OL
(Cr) BL<700-36<X BL<700-36<<X BL<500-36<<X
(Br) BL<300-36<X - BL<250-36<<X
Notes:

(a) It is the result on total Br while test on Restricted Substances is PBBs/PBDEs, It is result on total Cr while
test item on restricted Substances is Cr(VI).

(b) Result are obtained by XRF for primary screening, and further chemical testing by ICP(for Cd, Pb,
Hg),UV-VIS(for CrVI), and GC-MS(for PBBs, PBDEs) is recommended to be performed, if the
concentration Exceeds the below warning value according to IEC 62321 (unit: mg/kg).

(¢) BL= Below limit, OL= Over Limit, IN=Inconclusive, LOD=Limit of Detection

(d) The XRF Screening test for RoHS elements- the reading may be different to the actual content in the
Sample be of non-uniformity composition.

(e) With reference to RoHS Directive 2011/65/EU and Amendment (EU) 2015/863, The limit of Cadmium is
100 ppm, limit of lead is 1000 ppm, limit of Metal mercury 1000 ppm, limit of Hexavalent chromium is 1000
ppm, limit of PBBs are 1000 ppm, limit of PBDEs are 1000 ppm. The limit of DEHP, DBP, BBP and
DIBP<1000mg/kg (0.1%).

(f) "d" is the standard deviation of analysis results.

(g) According to IEC 62321, result on Cr(VI) for metal sample is show as Positive/Negative, Negative=
Absence of Cr(VI); Positive= Presence of Cr(VI) .

This document cannot be reproduced except in full, without the prior written approval of the Company. Unless otherwise stated the
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr%) ND Negative \ Pass
(PBBs) - ~ ~ NA
(PBDEs) — ~ _ NA
Di-(2-ethylhexyl
MO01 (2-ethylhexyl) . . ~ NA
Phthalate (DEHP)
Benzylbutyl ~ ~ B NA
Phthalate (BBP)
Dibutyl Phthalate ~ y K NA
(DBP)
Diisobutyl ~ ~ B NA
phthalate (DIBP)
(Cd) ND . 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND - 20 Pass
Di-(2-ethylhexyl
MO002 ( ylhexyl = ND 50 Pass
Phthalate (DEHP)
Benzylbutyl ~ D " Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ D 50 Pass
phthalate (DIBP)

TR SR T RA &

Shenzhen United Testing Technology Co. Ltd.
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr%) ND Negative \ Pass
(PBBs) - ~ ~ NA
(PBDEs) — ~ _ NA
Di-(2-ethylhexyl
M003 (2-ethylhexyl) . . ~ NA
Phthalate (DEHP)
Benzylbutyl ~ ~ B NA
Phthalate (BBP)
Dibutyl Phthalate ~ y K NA
(DBP)
Diisobutyl ~ ~ B NA
phthalate (DIBP)
(Cd) ND . 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND - 20 Pass
Di-(2-ethylhexyl
MO004 ( ylhexyl = ND 50 Pass
Phthalate (DEHP)
Benzylbutyl ~ D " Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ D 50 Pass
phthalate (DIBP)

TR SR T RA &

Shenzhen United Testing Technology Co. Ltd.
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND — 20 Pass
Di-(2-ethylhexyl
MO005 ( ylhexyl - 75 50 Pass
Phthalate (DEHP)
Benzylbutyl ~ 2 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ ND 50 Pass
phthalate (DIBP)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND - 20 Pass
Di-(2-ethylhexyl
MO006 ( ylhexyl = ND 50 Pass
Phthalate (DEHP)
Benzylbutyl
~ouy - 126 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ D 50 Pass
phthalate (DIBP)
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND — 20 Pass
Di-(2-ethylhexyl
MO007 ( ylhexyl - ND 50 Pass
Phthalate (DEHP)
Benzylbutyl
Aoy — 105 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ ND 50 Pass
phthalate (DIBP)
(Cd) ND . 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND - 20 Pass
Di-(2-ethylhexyl
MO008 ( ylhexyl = ND 50 Pass
Phthalate (DEHP)
Benzylbutyl ~ D " Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ D 50 Pass
phthalate (DIBP)
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This document cannot be reproduced except in full, without the prior written approval of the Company. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested. To check the authenticity of testing report, please contact us.

SZ: 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bac'an District, Shenzhen,China.
R ER R & #58 #0 4 E 5 H—35 365 SRS RNAEN % 27 (P.C.518102} Tel:+86-755-86180996 Fax:+86-755-86180156
GZ: #47-3, Industrial Road, Zhushan Village, Dalong Street, Panyu District, Guangzhou, China.

T ERRE AR ST ILH TIPS 47-3 (P.C. 511450} Tel:+86-20-39277769 Fax:+86-755-86180156

http:/ Amwaw.uni-lab.hk

=7 B ES==11



LN

Test Report

Report No. : UNIB22080903HR-01 Page 9/17
Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND — 20 Pass
Di-(2-ethylhexyl
MO009 ( ylhexyl - ND 50 Pass
Phthalate (DEHP)
Benzylbutyl ~ ND 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ ND 50 Pass
phthalate (DIBP)
(Cd) ND . 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND - 20 Pass
Di-(2-ethylhexyl
MO10 ( ylhexyl . 103 50 Pass
Phthalate (DEHP)
Benzylbutyl
AU ~ 107 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ ND 50 Pass
phthalate (DIBP)
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Shenzhen United Testing Technology Co. Ltd.
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND — 20 Pass
Di-(2-ethylhexyl
MO11 ( ylhexyl - 94 50 Pass
Phthalate (DEHP)
Benzylbutyl ~ 08 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ ND 50 Pass
phthalate (DIBP)
(Cd) ND . 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND - 20 Pass
Di-(2-ethylhexyl
MO012 ( ylhexyl = ND 50 Pass
Phthalate (DEHP)
Benzylbutyl ~ D - Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ D 50 Pass
phthalate (DIBP)

TR SR T RA &

Shenzhen United Testing Technology Co. Ltd.
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr*) ND - 10 Pass
(PBBs) - 20 Pass
321
(PBDEs) — 20 Pass
Di-(2-ethylhexyl
MO13 ( ylhexyl) - 141 50 Pass
Phthalate (DEHP)
Benzylbutyl
Yo - 128 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl B ND 50 Pass
phthalate (DIBP)
(Cd) ND . 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr*) ND - 10 Pass
(PBBs) ND 20 Pass
4.0x10*
(PBDEs) ND 20 Pass
Di-(2-ethylhexyl
MO014 ( ylhexyD _ 112 50 Pass
Phthalate (DEHP)
Benzylbutyl
Yo - 116 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl B D 50 Pass
phthalate (DIBP)
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND . 10 Pass
(Crt ND Negative \, Pass
(PBBs) - — - NA
(PBDEs) ~ ~ _ NA
Di-(2-ethylhexyl
MO15 (2-ethylhexyl) . . ~ NA
Phthalate (DEHP)
Benzylbutyl ~ ~ B NA
Phthalate (BBP)
Dibutyl Phthalate ~ y K NA
(DBP)
Diisobutyl ~ ~ B NA
phthalate (DIBP)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND 20 Pass
3.7x10°3
(PBDEs) ND 20 Pass
Di-(2-ethylhexyl
MO16 ( ylhexyD = 295 50 Pass
Phthalate (DEHP)
Benzylbutyl ~ D - Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ 20 50 Pass
phthalate (DIBP)
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr®) ND - 10 Pass
(PBBs) ND 20 Pass
1.8x104
(PBDEs) ND 20 Pass
Di-(2-ethylhexyl
MO17 ( ylhexyl - ND 50 Pass
Phthalate (DEHP)
Benzylbutyl ~ ND 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl ~ ND 50 Pass
phthalate (DIBP)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr®) ND Negative - Pass
(PBBs) - ~ ~ NA
(PBDEs) - ~ ~ NA
Di-(2-ethylhexyl
MO8 @efhyihexy) - . . NA
Phthalate (DEHP)
Benzylbutyl ~ ~ B NA
Phthalate (BBP)
Dibutyl Phthalate ~ ~ B NA
(DBP)
Diisobutyl ~ ~ B NA
phthalate (DIBP)
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) | Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr*) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND — 20 Pass
Di-(2-ethylhexyl
MO19 ( ylhexyl - 115 50 Pass
Phthalate (DEHP)
Benzylbutyl B ND 50 Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl B ND 50 Pass
phthalate (DIBP)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr*) ND - 10 Pass
(PBBs) - 20 Pass
559
(PBDEs) - 20 Pass
Di-(2-ethylhexyl
MO020 ( ylhexyD _ 120 50 Pass
Phthalate (DEHP)
Benzylbutyl B o4 - Pass
Phthalate (BBP)
Dibutyl Phthalate
- ND 50 Pass
(DBP)
Diisobutyl B D 50 Pass
phthalate (DIBP)
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Results of Results of Wet Chemical .
Part No. Test Substance . MDL(mg/kg) Verdict
EDXRF(mg/kg) Testing(mg/kg)
(Cd) ND - 10 Pass
(Pb) ND - 10 Pass
(Hg) ND 5 10 Pass
(Cr%) ND Negative \ Pass
(PBBs) - - - NA
(PBDEs) — — - NA
Di-(2-ethylhexyl
MO21 (2-ethylhexyl) . . ~ NA
Phthalate (DEHP)
Benzylbutyl ~ ~ B NA
Phthalate (BBP)
Dibutyl Phthalate ~ y K NA
(DBP)
Diisobutyl ~ ~ B NA
phthalate (DIBP)
(Cd) ND . 10 Pass
(Pb) ND - 10 Pass
(Hg) ND - 10 Pass
(Cr%) ND - 10 Pass
(PBBs) ND - 20 Pass
(PBDEs) ND - 20 Pass
Di-(2-ethylhexyl
MO022 ( ylhexyD = 210 50 Pass
Phthalate (DEHP)
Benzylbutyl
~ouy — 165 50 Pass
Phthalate (BBP)
Dibutyl Phthalate ~ o5 50 Pass
(DBP)
Diisobutyl ~ D 50 Pass
phthalate (DIBP)
Remarks:
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1) Img/kg = 0.0001%

2) ND= Not Detected(<MDL)
3) “--” =No Testing or blank.
4) NA= Not Applicable
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5. Sample Photo(s)

Sample pictures are only used to inform the applicant that the samples received and tested in our
laboratory are shown in the picture, and do not prove the appearance and quality of the applicant 's

products.

******End Of Report******
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75 B /Statement

1o AR A SRR T N AR S L &, Bk & R 4 PDF A% Uk &
A A S = BB O T R B R X, RS R

This report must have the signature of the authorized signatory and the special seal of the
report, otherwise it will be considered invalid. If there is no anti-counterfeiting electronic seal of
the laboratory in the report in PDF format or it is displayed as "X", the report is invalid.
2. AIREAGEE B IR

This report shall not be modified, added or deleted without authorization.
3. AR AR AR SR LA AR S 00 A IAS I A RE i (RIS SEIG S W R A RE . o
PRI, $8#R 5 “Sample Photo(s)”H AT £ ELHIFE N A R o

The results of this report are only valid for the samples provided by Applicant to our laboratory
for inspection (That is, samples received by our laboratory. Without special explanation, it refers to
the samples presented in the report "Sample Photo(s)").
4 F AR BN BAR AN S A R AR 2R H S 10 A TAEH A L R R
H, AT 2.

If there is any objection to the test data and conclusions of this report, please submit it mlﬂ ﬁ
writing within 10 working days after the date of issuance of the report. ;
5. RGANTBEFZE, MIEHAMEE BRI, IARTENE R Sl
H.

Without the written consent of the company, this report shall not be copied (except for ful
copy), nor shall it be used as publicity materials or advertising.
6 B FRIH, AR IECA .

The cover of the report is for decoration only, not included in the body of the report.
7. A E AR S 5 B TRk R FERC T, APE AR A ZE R, DUk
.

The paper report issued by our company has the same effect as the electronic report. In
case of any difference between the two, the electronic report shall prevail.
8+ A w] AR OSSR S B A FE RO, AR IR, DRSO,

The Chinese and English reports issued by our company have the same effect. In case of
any difference in understanding, the Chinese version shall prevail.
Oy AR INE PR AL AR 2w HH A 58 B A T SO

Please provide the complete report documents issued by our company when inquiring the
report.
10 X T /5 BRI BAE AT S VEAE OIS OL,  AHSRIIRITE . ArdfE SCEFAIEE P oA R 2K
FLICHPR U, A S8 5 HH EL i Aer 6 e TN 41 75 SR A s BB 147 HR A TLAC-G8:09/2019
“Simple Acceptance Rule (& 58252 80D »HEATHI%E

For cases where compliance is determined based on test values, when relevant specifications,
standards, documents, and customers have no relevant requirements and no other special
instructions, the test report issued by this laboratory is carried out in full value and adopts ILAC-GS:
09 /2019 "Simple Acceptance Rule" for judgment.
11, R NRIEMEEN, AR ETCCMANTPRETRRE, R R, 2w 5o 38
o B A S s B A

In the People's Republic of China, when there is no CMA Accredited Symbol in this report,
the report is only for scientific research, teaching or internal quality control activities.
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